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TEST REPORT

Deney Talep Tarih / No : 12.09.2017 / 188348

Order Date/No.

Numunenin Tanimi 1 BS60 Yiikseltilmis dSseme sistemi ayagi — 10 adet
(Cins, Marka, Tip, Tiir, Model vb.) BS60 , Raised floor system support — 10 piece

Sample Description (TypeMarkModel erc.)

Numune Kabul Tarihi :12.09.2017
Test Item Receipt Date

Deneylerin Yapildig: Tarih 1 12.09.2017 - 28.09.2017
Date of Test

Uygulanan Standard / Metod : TS 13776 :2017-05 “Plastik yiizer déseme ayaklari - Kapali ve agik alanlarda kullanilan.

Applied Standard/Method TS 13776 :2017-05 Plastics floating floor supports — Used in closed and open areas’’
Raporun Sayfa Sayisi 14

Number of pages of the report

Agciklamalar : Ozel inceleme / Private Test Request

Remarks

Yukarida tanimlanan numune igin laboratuvarimizda yapilan muayene ve deneylerden elde edilen sonuglar miiteakip sayfalarda verilmistir.
The testing and /or measurement results are given on the Jollowing pages which are part of this report.

Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil

etmez, ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz.

This test report was prepared upon customer’s request, can not be used as certificate of conformity to standards, does not

represent a batch and can not be used as conformity document for advertisements and procurements .

Miihiir Tarih Deney Sorumlusu Kontrol Eden
Seal Date Person in charge of test Reviewer
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Serafettin ULASAN Hasan AKSU
Teknisyen Teknik Sef
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DENEYLER ; Sicaklik 23 = 2 0C , Nem %50 + 5'de yapilmustur.
TESTS:; are perfromed at 23 + 2 °C temperature and %50 + 5 humidity.
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TEST RESULTS

YAPILAN DENEY / APLLIED TEST

BULUNAN/RESULT

5.3.6  Basing yiikii tasima kapasitesi tayini.
Specification of load pressure capacity

Ortalama basma kirilma dayanim:
Average compression breaking strength:

Agik konumda(30mm agilmis) = 2899 kg

In loose position (30mm extended) = 2899 kg
Kapali konumda >4800 kg

In tightened position > 4800 kg
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30mm agilmus test grafigi / Test Graphic 1 loose position 30mm
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Bongation [mm]

Kapali Test grafigi / Test Graphic in tightened position

-Bu rapor sadece deneyi yapilan numune igin gegerlidir. / This report is only valid for the sample tested.

-Is bu rapor 28.09.2017 tarihinde dért sayfa ve iki niisha olarak diizenlenmistir. / The report j 28.09.2017 as four

pages and two copies.
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